INTIAL TYPE TEST (ITT) Intial Type Test No. F126
B it u N i I BituNil Company / Manufacturing / Plant / Laboratories / Quality Control Lab. Issuing Date 01/01/2019
Family Name NILOFLEX Sampling methodology Compound SBS 15
Product Name NILOFLEX 15 PY According to EN 13416:2001 Reinforcement POLYESTER as P.S JM 032-180
Product Full Name NILOFLEX 15 PY 450 Sand 4.5mm S/E Upper Surface SAND
Type of Product an Elastomeric SBS Batch No. Lower Surface POLYETHYLENE
Type of Reinforcement POLYESTER 264111 Production date 22/09/2021
System Applied Under layer (Bottom layer) or intermdiate layer in multilayer system.
M TEST STANDARD UNIT TOLLERANCE S\,ﬁ‘ﬂzfn ME ASCCR-II-I"IJ é\ I\-I ALUE :gF REROR] Date of Measure REMARKS
*  Visual Defects EN 1850-1 - Pass Passed Pass 4393/1850-1 23/09/2021
*  Thickness EN 1849-1 mm -5% 4.5 4.52 4393/1849-1 23/09/2021
*  Weight EN 1849-1 kg/m2 -10% - - - -
* Length EN 1848-1 m -1% 10 10.02 4393/1848-1 23/09/2021
*  Width EN 1848-1 m -1% 1 1.001 4393/1848-1 23/09/2021
*  Straightness EN 1848-1 - 20mm/10m +10 2 4393/1848-1 23/09/2021
*  Flexibility at low temperature EN 1109 °c/e mm * < -15 us: -15 LS: =15 4393/1109 23/09/2021
*  Flow resistance at elevated Temp. EN 1110 °c 2 100 100 4393/1110 23/09/2021
*  Water Impermeability (Water tightness) EN 1928 method A 60 KPa Passed Passed 60 4393/1928 26/09/2021
- Vapour Permeability EN 1931 u - 20000 20,000 use the min. value as per Norm.
* Tensile Strength  Longitudinal EN 12311-1 N/50mm -20% 950 949 Machine report  23/09/2021
* Tensile Strength  Transversal EN 12311-1 N/50mm -20% 700 686 Machine report  23/09/2021
* Elongation @ Break Longitudinal EN 12311-1 % -15 absolute (polyester only) 45 34 Machine report ~ 23/09/2021
* Elongation @ Break Transversal EN 12311-1 % -15 absolute (polyester only) 50 40 Machine report ~ 23/09/2021
- Tear resistance (nail shank) :Longitudinal EN 12310-1 N -30% 225 247 Machine report ~ 23/09/2021
- Tear resistance (nail shank) :Transversal EN 12310-1 N -30% 225 284 Machine report  23/09/2021
- Dimensional stability EN 1107-1 % < +0.5 -0.43 4393/1107-1 27/09/2021
- Resistance to Static loading EN12730 method A kg Min. 25 25 4393/12730 25/09/2021
- Resistance to Impact EN12691 method B mm Min. 900 900 4393/12691 26/09/2021
- Peel resistance of joints EN 12316-1 N/50mm -20N - 134 Machine report  25/09/2021
- Shear resistance of joints :Longitudinal EN 12317-1 N/50mm -20% 950 957 Machine report  25/09/2021
- Shear resistance of joints:Transversal EN 12317-1 N/50mm -20% 700 634 Machine report  25/09/2021
- Durability (Flexibility after artificial ageing) EN 1296/ EN1109 °c/g mm * < -5 UsS: = LS: = - -
- Durability (Heat Flow after artificial ageing) EN 1296/EN1110 °C = 90 - - -
- Durability (Visible defects after U.V ageing) UNI EN 1297/EN1850-1 - - Passed - -
- External Fire Performance ENV 1187/EN 13501-5 Class - F roof F roof No Performance Determined
* Reaction of Fire EN 11925-2/EN 13501-1 Class - E E - -
- Watertightness after stretching at low temperature EN13897 % = = - = -
- Adhesion of Granules EN12039 % Max. - - - -
- Root Resistance EN 13948 - NPD NPD NPD = -
- Dangerous Substances - - - Free Free No Dangerous substances used
* s sign for the mandatory (necessary) tests as per specified for system used according to EN 13707:2013
FM-QC-02-14 VER (1) DATE 1/1/2014

Approval

Product Confirmation of EN

Product Verification

13707 Requirements

Tawmer Mohamed



; Nile Waterproofing materials <Co.

Quality Control Department

Flexible sheets for Waterproofing
Netermination nf Length, Width, and Straightnoze
EN 1848-1:2000

Date of testing : 23/09/2021 Thursday
Report No. : 4393/1848-1/2021

Product Identification

Product FULL name : NILOFLEX 15 PY 450 Sand 4.50 mm S/E b v

EOC # [ Client ] : NANQTEK - TURKEY

Date of production : 22/09/2021 Wednesday

Shitt of production  Shift 3 Roll Length: 10m m

Compound type : 5BS-15 EC/- Rolls/Pallet: 23 m R/P.

Reinforcement type : PYJM 032/180

Batch Na. 264111

Upper surfacing : (S00) Sand - Rashidi (200 micron)

Lower surfacing : (EO3) (Bitunil 150 Printed English & English) HD PE Film Printed
Sampling

Length Width Straightness

Sampline Arcarding tn FM 13416

Number of samples 1 Sample for all

Test Piece 1 complete undamaged roll

Dimensions of samples The dimension of the rall

Measurements Length of roll Width of roll Max. Deviation

Expression of results Length nearest to 10 Width nearest to 1 mm [Max. deviation nearest

mm to'l mm
(g-100)

Conditioning before testing Not Required except in case of dispute

Results
Length Width Straightness
Measured Value 10020.0 mm 1001.00 mm 102.0 mm
(g-100)
Max. deviation
Expressed Value 10,020 mm 1,001.0 mm 2 mm

Laboratery Quality Control

Ch?ﬁnist

FM-CC-EMN1BaE-= Ver, D Date; 1/1/2015
o
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Nile Waterproofing materials Co,

BituNil
Quality Control Department

Flexible sheets for Waterproofing

Determination of Thickness and Mass per Unit Area

Datu ul Lestling
i L Mo,

Product Identification

Product FULL name
EQC & [ Client ]
Date of production

Compound type
Reinfarcement type

Batch No.
Upper surfacing

Lower surfacing

EN 1849-1:2000

A3fuafiusl L hursday
$ YA I8AY-1) 204

NILOFLEX 15 PY 450 Sand 4.50 mm

: NANOTEK - TURKEY

: 22/09/2021 Wednesday
+ Shift 3

: SBS-15 EC/-

: PYIM 032/180

204111
: (S00) Sand - Rashidi {200 micron)

S/E

10m m

23m R/P.

Roll Lanath :
=]

Rolls/Pallet :

: {EO3) (Bitunil ISO Printed English & English) HD PE Film Printed

Sampling
Thickness Mass per Unit Area
Sampling ' According to EN 13416
Mol of satniplas L cample Jcutting sample trom 1
Test Piece > 800 mm * 100 mm > 800 mm * > 400mm Bk
Dimensions of samples use the test piece 100 mm * 100 mm
Measurements 10 places (values) 3 weights (values)

Expression of results

Mean of 10 values to nearest 0.1
mm

Mean of 3 values to nearest 0.1 g
multiply by 10 expressed in Kg/m 2

Conditioning before testing

Mot Required except in case of

dispute
Results
Thickness
Value 1 4.52 mm
Value 2 4.52 mm
Value 3 4.53 mm
Value 4 4.52 mm
Value 5 4.53 mm
Vaiue 6 4.52 mm
Value 7 4.51 mm
Value 8 4.51 mm
Value 8 4.51 mm
Value 10 4.53 mm
Average 4.52 mm
Laboratory Qualjty Control
Chemi
FoA-GC-EN1RAS-1 Ver.0

Mass per Unit Area

67.40¢

67.10

66.60 g

67.0¢

\10=

6.7 Kg/m2

Date: 1712045
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Nile Waterproofing materials <o,
BituNil

Guality Control Department

Flexible sheets for Waterproofing
Determination of Flexibility at Low Temperature

Date of testing
Report No.

Product Identification

Product FULL name
EQC it [ Client ]
Date of production
Shift of production
Compound type
Reinforcement type

Batch No.
Upper surfacing

Lower surfacing

EN 1109:2013

: 23/09/2021 Thursday
: 4393/1109/2021

: NILOFLEX 15 PY 450 5Sand 4.50 mm S/E

: NANOTEK - TURKEY

: 22/09/2021 Wednesday

: Shift 3 Roll Length: 10m m

: SBS-15 EC/- Rolls/Pallet: 23m R/P.
: PY IM 032/180

. 264111
: (500) Sand - Rashidi (200 micron)

. (E03) (Bitunil ISO Printed English & English) HD PE Film Printed

Sampling
FlexIbllity at Low Temperature
Sampling Arcrirdling 1 TN 138116
Number of samples _ 10 sample {5+ 5)
Test Piece Cut Lnngi'tui'::ii'r-ﬂél-f)i"reciﬁun away from edges 150 mm
Dimensions of samples 14041 mm * 50=1 mm
Measurements 10 measurements (5 + 5)

Expression of results

—

Temp. degree in celliseous applied on upper and lower surfaces

Conditioning Before Testing

4 Hr. at 2322 "c without PE film and separated
samples on siliconized paper

Conditioning of Test

1 Hr. £ 5 min. at desired Temp. immersed in Alcohol/water path

cpecimens
Results
Upper Surface (1-5) Lower Surface (1*-5%)
Specimen 1/1* -15 Ye -15 e
Specimen 2/2% -15 e -15 i v
Specimen 3/3* 15 O¢ -15 C
Specimen 4/4* -15 Y 15 i
Specimen 5/5% -15 o -15 te
Result -15 i v -15 o

Laboratory Quality Control

Chemist
I _'_.._'___.___,..-r-""_

Fii-0C-F Ver. 0 Date: 1/1/2015



N = Nile Waterproofing materials Co,
s RSFRNTIE T BituMil

Qualily Conlrol Department

Flexible sheets for Waterproofing
Determination of Flow Resistance at Elevated temperature
EN 1110:2010

Date of testing : 23/09/2021 Thursday
Report No. : 4393/1110/2021

Product Identification

Product FULL name : NILOFLEX 15 PY 450 Sand 4.50 mm 5/E wh
EQOC # [ Client | : NANOTEK - TURKEY
Date of production : 22/09/2021 Wednesday
Shift of production : Shift 3 Roll Length: 10m m
Compound type : S5BS-15 EC/- Rolls/Pallet: 23 m R/P.
Reinforcement type : PY IM 032/180
Batch No. . 264111
Upper surfacing : (500) 5and - Rashidi {200 micron)
Lower surfacing . (ED3) (Bitunil 150 Printed English & English) HD PE Film Printed
Sampling
Flow Resistance at Elevated temperature
Sampling B According to EN 13416
Number of samples 3 samples
Test Piere Cut rectangnlar r.aml'uh:-i; Away frmm Priﬂp-, 180 min
Dimensions of samples 100£1 mm_* 501 mm to 90mm i
Measurements Distance of whole sample before test and after test
Expression of results Passed at desired temp. if distance <= 2.0 mm and no droplets observed
Conditioning Before Testing 2 Hr. at 2342 °c without PE film and separated
samples on siliconized paper
Duration of Testing 12042 min. at desired temp.
Conditioning after testing at least 120 min at 2322 %
before measuring
Results Upper Surface (1) Lower Surface (1*) |
Specified temp. 100 % 100 °c
| . Droplets observed No droplets MNo droplets il
Il . Difference AX*
Specimen 1/1* 0.05 mm 0.17 mm
Specimen 2/2* 0.17 mm 0.07 mim
Specimen 3/3* 0.12 mm 0.13 mm
Mean 0.1 mim 0.1 mm
® Ax is the difference between initial length of the test specimen and the final length after the test period in mm.
Result Passed Passed

Fi-OC-ENT110 Ver. 0 Date : 1712018



i Nile Waterproofing materials «Co,
- FERTRTTNH GituAil

Quality Conlrol Departmeant

Flexible sheets for Waterproofing
Determination of Visible defects
EN 1850-1:2000

Date of testing : 23/09/2021 Thursday
Report No. : 4393/1850/2021
Product Identification
Product FULL name + NILOFLEX 15 PY 450 Sand 4 50 mm S/E
EQC #| Client | : NANOTEK - TURKEY
Date of production : 22/09/2021 Wednesday
Shift of production . Shift 3 Roll Length : 10m m
Compound type : SBS-15 EC/- Rolls/Pallet : 23 m R/P.
Reinforcement type : PY JM 032/180
Batch No. 26811l
Upper surfacing - (500) Sand - Rashidi (200 micron)
Lower surfacing : (ED3) (Bitunil IS0 Printed English & English) HD PE Film Printed
Sampling
Visible Defects
Sampling According to EN 13416
Mumber of samples 1 Complete roll
Test Piece The Complete Roll
Dimensions of samples Full Roll Dimension
Measuremenls 5 main visual examination
Expression of results Visual information by naked eye
Conditioning Before Testing |Not required but in case of dispute conditioning at least 20 hr. at 23 -
2%
Results Examination of Examination of
Top Surface Underside
Blisters free free
Cracks free free
Holes free free
Naked Spots free free
Other Noticeable - -
defects

Laboratory Quality Control

Chemist

Ver. 0 Date ' 1/1,/2015




; Nile Waterproofing matcsrials Co,
N F?;iit"-il-'u'i‘i! TR

Cality Coantral D gar e
Flexible sheels for Waterproofing
Determination of Watertiphtness
EN 1928:2000

Date of testing : 26/09/2021 Sunday
Report Mo, o A3USS1Y2E/ 2021
Product Identification loin with Inatial Type Test @ 00100
Product FULL namoe ¢ NILOFLEX 15 PY 450 Sand 4.50 mm 5/F
EQCH [ Cllent | . MAMOTEK - TURKEY
Date of production c 2270972021 Wednesday
Shift of productian L Shift3 Roll Lepgth : 10m m
Compound type . SHES-15 EC/- Ralls/Pallet : 23 m RfP.
Reinforcement type » PY IM 0327180
Batch Nao. : 264111
Upper surtacing : (500) 5and - Rashidi {200 micron)
Lower surfacing ¢ (E0Q3) [Bitunil 150 Printed Enplish & English) HD PE Film Printed
Determination of WEtﬂrtiEhtness
Method Method A Method B (if Applied) -
sampling According to EN 12416 Accarding to EN 13416
Number of samples 3 from different roll parts 3 fram different roll parts
Test Piece 3 3 .
Dimensions of samples Circular with Diameter 20022 mm Eqgual te sloted plate at least 130 mm
Measurmenls at 2315 % at 2345 %
Exprassion of results Pass:if no color change or Fail:if color change Pass:if nc color change or Failif color change
Conditioning before testing 6 Hrs. at 2345 ¢ 6 Hrs. at 23+5 “c
Test Duration 2441 hr, Assesment after L br, test duration
Presuvre applied LU kl's, according to specilied pressure
ILETTRATT
Applied Pressure for A Applied Pressire Ton R
60 kPs el : == IS
Color Change Result Evidence of leakadge Result
Sample 1 MNo PASS - -
sample 2 Mo PASS
sample 3 No PASS
Tested and Reported by Quality Control Responsible

Fid-CrC-ENLSZE ver. 0 Dane ¢ 1F 12005



N _ Nile Waterproofing mater lals Co,
Nl s P Elkuetl

Quality Control Dep wirt o
Flexible sheets for Waterproofing
Determination of Resistance to Static loading
EN 12730:2015 Method A

Date of testing : 25/09/2021 Saturday

Ranart Mo. < 4393127/
Product Identification Join with Inatial Type Test : 00100

Product FULL name :  NILOFLEX 15 PY 450 Sand 4.50 mm S/E I

EOC # [ Client ] : NANOTEK - TURKEY

Date of production 1 22/09/2021 Wednesday

Shift of production : Shift 3 Roll Length: 10m m

Compound type : SBS-15 EC/- Rolls/Pallet : 23 m R/P.

Reinforcement type 1 PYJM032/180

Batch Mo. - 264111

Upper surfacing : (S00) Sand - Rashidi (200 micron)

Lower surfacing : (EO3) (Bitunil ISO Printed English & English) HD PE Film Printed
Sampling

Determination of Resistance to Static loading

sampling According to EN 13416

Mumber of 5amp|55 1 From part of roll with 10cm exclusion from both roll sides

Test Fiece 3

Dimensions of samples 550 mm * 550 mm =2 mm

lllll PTTRE TR Viiciimal mhorl FAre meamlbie mre | Aanlaadan

IWiegasurments Viaudl LITEVR 14T LTalis Ul LEdralpgE

Exprassion of results Mo cracks or Pass at specified load in kg

Conditionine before testing 24 hrs. at specified test condition (23 +2 %¢)

Support Soft Support Polystyrene

Duration of Test 24 Hrs. at specified test condition (23 £2 %¢) for each loading interval.
Results

Applied Loads

Sample 1 - % ; = £ 25 . " 2

Sample 2 - - . - - 25 . -

Sample 3 - = . i i 25 3 ; F
Max. Load : 25 Kg

Cracks or Leakage

0 5 10 15 20 25 30 35 40 Kg

Sample 1 - - " & . No i z
Sample 2 - - - 2 - No . : z
Sample 3 - . = . : No . .
End Result : PASS
Tested and Reported by Quality Control Responsible Laboratory Manager

av/

FM-0C-EN12730 er. O X Dt © 17172005



Nile Waterproofing ma terials Co.
N !F%E‘i’:n 101 I tamil

Quality Contral Caepartinenl
Flexible sheets for Waterproofing
Determination of Resistance to Impact
EN 12691:2018 Method B

Date of testing : 26/09/2021 Sunday
Report No. : 4393/12691/2021
Product Identification loin with Inatial Type Test : 00100
Product FULL name : NILOFLEX 15 PY 450 Sand 4.50 mm S/E |
EOC# [ Client | . NANOTEK - TURKEY
Date of production » 22/09/2021 Wednesday
Shift of production : Shift3 Roll Length: 10 m m
Compound type © SBS-15 EC/- Rolls/Pallet : 23 m R/P.
Reinforcement type : PYIM032/180
Batch No. + 2641 11
Upper surfacing : (500) Sand - Rashidi (200 micron)
Lower surfacing : (EO3) (Bitunil 1SO Printed English & English) HD PE Film Printed
Sampling
Determination of Resistance to Impact N i =
Sampling Accarding to EN 13416
Number of samples 1 From different positions of roll with 10cm exclusion from both roll sides
Test Piece =
Dimensions of samples 150 mm * 150 mm

Measurment Visual check for cracks or Leakadpe

(Fal

Exprassion of results Nn rracks or leakarge at specified drop height in mm

Conditioning before testing 24 hre. at specified test condition {23 +2 “¢)

Support Soft Support Folystyrene
Drop mass 500 + 5 gm including Punchring tool
Punchring tool Spherical with diameter 12.7 £1 mm
Results
Applied Loads -
300 | 350 | 400 | 450 | 500 | 600 | 700 | 800 | 900 | 1000 | 1250 1500
sample 1 . - ; . - . - - |9o0| - ;
Sample 2 - - - - - - - - 900 | - .
Sample 3 - - - - - - = . 900 . -
Sample 4 - - - - . . i - ann
Sample 5 - - - - - - : - 900

Max. Load : 900 mm
Cracks or Leakage

300 | 350 | 400 | 450 | 500 | 600 | 700 | 800 | 900 | 1000 | 1250 1500
Sample 1 . - - ; : ; > NO
Sample 2 - - - - - - : . No "
Sample 3 - - - - - - - - Mo -
Sample 4 - - . 1 T - No Z 5
Sample 5 - - - . . ‘ . . NO , y ]
End Result : PASS
Tested and Reported by Quality Control Responsible

FIM-0C-FN 17681 ver. 0 - Daté 112005



‘B Nile Waterproofing masterials Co.
R pitun

Cuality Contros Doepan el
Flexible sheels for Waterproofing
Determination of Dimensional stability
EN 1107-1:2000

Date of testing . 27/09/2021 Monday

Report No. . 4393/1107-1/2021
Product Identification foin with Inatial Type Test : 00100

Froduct FULL name ¢ MILOFLEX 15 PY 450 5and 4.50 mim 5/E

EQC # [ Client ] : NANOTEK - TURKLEY

Date of production : 22/09/2021 Wednesday

Shift of production : Shift 3 Roll Length: 10m m

Compound type . SBS-15EC/- Rolls/Pallet : 23 m R/P.

Reinforcement type : PYIM 032/180

Batch No. : 264111

Upper surfacing : {500) Sand - Rashidi (200 micron)

Lower surfacing : {EO3) (Bitunil ISC Printed English & English) HD PE Film Printed
Sampling

Determination of Dimensional stability
Sampling According to EN 1341‘5
Number of samples 1 Part of Roll taken test pieces from uniformally over the width in larger dimention with

Longitudinal direction

Test Piece 5
Dimensions of samples 2501 mm* 50 1 mm
Measurments Measuring using optical device the difference distance between intial mark referance L,

and second mark for each test specimen to nearnest 0.05 mm

Capicadivl wl resulls The 26 ol Lhe JiMTergnce dlstance betwee lnddl gk reldigie Ly dod second nienkowich
refereance to referance distance Lg. it may be positive (+) expansion or negative (-)
contraction,

Conditioning befare testing  |at 23+2 “c for 24 hr.
Conditioning during testing at 80+2 °c for 24 hr. = 10 min. duration

Conditioning just before measurments [at 23+2 %¢ for at least 4 hr.

Results
Referance Difference % of change Sign. Meaning
Sample 1 200 -0.88 -0.44 Contraction
Sample 2 200 -0.82 -0.41 Contraction
Sample 3 200 -0.88 -0.44 Contraction
Sample 4 200 -0.86 -0.43 Contraction
Sample 5 200 -0.86 -0.43 Contraction
Arthmatic Mean : -0.43 Contraction
Result close to nearnest 0.1 %
-0.43
Tested and Reported by Quality Control Responsible

FIM-QC-EN1107-1 Ver. i Date - 17172015



BITUINILL

O 1L Saad Ll Aaly 5t Wadi EI Komar
Alexandria, EGYPT

lensile test extensometer EN 12311

Instron Corporation
Series |X Autonwted Materials Testing System
Test Date: 23 Seprember 2021

Humidity ( % )

5
Temperature: 25 €

Test type: Tensile

Operator name: EMAD GHONAMI.

Sample Identifieation: 264111 TEL

Interface Type: 4200/4300/4 400
Sample Rate (ptsfsecs):  6.6670
Crosshead Speed: 100.0000 ' min
Second Speed:; 0.0000 ' nin
Third Speed: (1.0000 minmy'min
Full Scale Load Range:  5.0000 kN

Wembrane/Thickness

Reinlbreement Type

Compound / Batch no.

Production date

e PSIMOI2-150 *e

SBS -15/EC  Butch No**264111**

22/09/2021 1l

NILOFLEX-15PY 4.5M S/E ** SAMPLE **

[Direction LONGITUDINAL
Sample comments:
Condibioning at least 20 |us
Load Load %o Strain % Stram
al at Cursor il at Cursor
Mlnx, Load Pomt | Max Load Pamt |
{ N/5¢m) { N/Sen) {%4%) (%ol
| | 074,000 1070.4G0 32.630 32 859
2 893.700 885.360 32340 32.657
- B71.100 B67.380 37.660 38187
. S 891.800 880000 33440 36.093
5 [ Q19,000 093 230 30.900 31.221]
higan 949920 939296 33.79% 34.204
5.D. 90.718 89.044 2.716 283

8.24.00)



BITUNIL
Y L Saad L] Aaly S Wadi Bl Kama
Alexandria, EGYPT

Tensile test extensometer EN 12311

Test type: Tensile

Liperalor manme:

EMALD GHONAME

Sumple Identilication: 264111 TET

Interlace Type: 4200/4300/4400
Sample Rate (plsfsecs):  6.6670
Crosshead Speed: 100.0000 mavmin
Second Speed: 0.0000 mim/min
[hird Speed: 0,000 mimmin
Full Scale Load Range:  5.0000 kM

Membrane/ | hick ness
Keinforeenwent Type

Compound / Batch no,

Instron Corporation
Series X Automated Materials Testing Syslem

Test Date: 23 September 2021

NILOFLEX-15PY 4.5M S/E ** SAMPLE **
*HE PSIMO032-180 *#*
SB8 -15/EC  Baich No**264111%*

Humidity ( % ): 50

Temperature: 23

C

Mroduction date 22/00/2072 | [l
Direction TRANSVERSAL
Sample comments:
Conditioning at least 20 hrs
Load Liael B Strain R Stl":i.i.l-'l i
at al Cursor al at Cursor
Max.Load Poim | Max. Load Poim |
{ Nf5em) { MiSem ) (%) (%)
| I ~703.400 _ 702.280 423401 42.818
2  662.000 638.520 39,110 39.610
3 &4 7 000 635700 34 .5G{) KLU
4 T153.200 T11.670 41600 d1.1 14
5 . F06.000 703.080 39430 _3hes
Mean GG, 720 HE2.250 39212 39699
5.0 30,207 33.282 2,890 24914

824, 00



Tensile test ASTM D-5147

BITUNIL

9 EL Saad El Aaly S6 Wadi Bl Kamar
Aldexandrin . EGY

lest Lype: Teansile Insteon Corpoeation
Operaton naine: EMAL GHUNAMI: Series X Autonmted Materinls Testing System 8,24, 00
Sample Identilication: 264111 TAL Test Date: 23 September 2021
Interface Type: 4200743004400
mample Rate (pre/sees): 10,0000 e s
; ; 3 n ) 50
Crosshead Speed: 50.0000 mmimin .I _['"11 ihity (% ): 3¢ |
Second Speed: 0.0000 nuyimin lemperature: - 23 ¢
Third Speed; 0.0000 pimmin
Full Scale Load Range:  5.0000 kN
Membrane/Thickness  NILOFLEX-15PY 4.5M S/E ** SAMPLE **
Reintoreement ype PSS IMO32-180 **#
Compound / Bateh no, SBS -15/EC Batch No**264 11 | **
Production date 22/09/2021 1
rection LONGITUDINAL
Sample comments:
Conditloning at least 20 hrs
' Load I Laovadl W Stramn %o Stram Loml
at al Cursor atCursar at ab Loursor
Max. Load Pamnt | Point | Max Load Poaina |
5 (MNficm) (M/Acm) (%) {(%0) (ko™
| 939.400 0220400 54150 54.093 FRED
2 Y47 400 947,100 55 5494 55.653 | ]2
- 3 966.000 964,820 55912 55.973 19,246
i | 940.200 839,860 53.925 33.987 | &, 747
5 | 848 800 846.960 52.081 52,787 NCRD.
Mean 928,360 924,336 54.453 54.499 1§87
S.D. 45.747 45.791 1318 1310 010




BITUNIL

9 EL Sand El Aaly St Wadi El Kamar
Alexandria, EGYT

Tensile test ASTM D-5147

lest type: Tensile Instron Corporation
Operalor name: EMAD GHONAME Series [X Automated Materials Testing System 824, (1)
Sumple Identification: 264111 TAT Test Date: 23 September 2021
Interlace Type: 4200/4300/4400
Sample Rate (pts/secs): 10,0000 oy
: ; Yo ):
Crosshead Speed: 50.0000 mimmin -[-‘.Ellﬂ'l.ldll.}-'{ wl 3{3 ~
Second Spead: 0.0000 nivmin femperature:  Za L
Third Speed: 0.0000 mmimin
Full Scale Load Range: 5.0000 kN
Membrane/Thickness NILOFLEX-15PY 4.5M S/E ** SAMPLE *#*
Reinforeement Type #4: P S IM(032-]180 *#*+
Compound / Batch no. SBS -15/EC  Batch No**204111**
Production date 2209/2021 11
Direction TRANSVERSAL
Sample comments:
Conditioning at leagt 20 hra
Load Loud % Strain % Strain Lo
ul at Cursor al Cursor at it Curson
Max. Load Pomt | Pomnt | Max. Load Pomt |
(Nfsecm) (N/5cm) {%o) (%) (RN
1 711.600 711,660 68.123 68.173 — 14.23]
2 619.600 619.580 57.603 57633 12,342
3 036,800 (630.500 62.823 62 880 12,730
4 670600 669 TR0 57714 57.933 1 3.396
3 675.400 674.880 62,151 62.320 | 3,198
Mean 662.800 662,480 61.683 61.792 | 3.250
5.0, 315858 35 851 4341 4.307 ] i




HITLIMIL

O L Saad B Aaly S6Wadi Bl Eanar
Alexandria, EGYDPT

Tearing Strength ASTM D-4073-04

lest type: Tensile

Cdperator nanme: EMAD GHONAMLE
suwmple ldentification: 264111 RAL
Interlice Type: 420044 3004400

Sample Rate (pts/sees): 10000

Crosshead Speed: 1 000000 i min
second Speed: (1.04000 mim/min
Third Speed: 0.0000 i min
Full Seale Load Range:  5.0000 kM

Instron Corporition

Series 1X Autonuted Materials Testing System
Test Date: 23 September 2021

Membrane/Thickness NILOFLEX-15PY 4.5M S/E ** SAMPLE #*

Reinforeement Type R PSIM 032-180 ***

Compound / Batch no. sBS -15/EC BatchNo**2064111%*

roduction date 22092021 I
Dircction LONGITUDINAL

sample comments:
Conditioning ot least 20 s

Load |' Ave Ld

al Between

Max. Load Linuts |

(N) (M)

l 687 800 6©33.959
2 718,100 hid 074
Mean 702.950 059017
5.0 21.425 153

Humidily ( % ):50

Temperature:

23C

824 .00



BITUNIL

9 EL Saad El Anly St Wadi El Kamar
Alexandrin, BOYPT

Tenring Strength ASTM [-4073-94

Test type: Tensile

Crperator name: EMAD GHONAME

Sample Identification: 264111 RAT

Interfoce Type: 4200/4300/4400
Sample Rate tprsisecs): 10,0000
Crosshead Speed: 100.0000 i min
Second Speed: 0.0000 My min
Third Speed: 0.0000 mmmin
Full Seale Load Range:  5.0000 kN

Membrane/Thickness
Bt P.SIM 032-18) *»*

SBS -15/EC DBatch No**264 11 [**
22/09/2021 111
TRANSVERSAL

Remlorcement Type
Compound / Bateh no.
Production date
Direction

5H]“|J le conuments:
Conditioning al least 20 lus

Instron Corporation
Series |X Automated Materials Testing Sysiem
Test Date: 23 Seplember 202

Humidily { % ): 50

Temperature: 23 C

NILOFLEX-15PY 4.5M S/E ** SAMPLE **

Load Ava Ld

al Between

Max. Load Limits |

(N} (N)

[ 372.900 322 484
2 4097000 388584
Muean 491.300 433.534
S.D. 115400, 94,682

8.24 10



BTLINIL

9 EL Saad Bl Aaly St Wadi B e

Adexandrin, BOYPT

Tearing Strength EN 12310-1

Test type; Tensile

COperator name: EMAD GHONAMI
sample Identification: 264111 REL
[nterface Type: 4200430004400

10,00k
100, 0000

Sample Rate {plsisecs):

Crosshead Speed: mm/min

Second Speed: 0.0000 mimmin
Third Speed: 0.0000 mmmin
Full Seale Load Range:  5.0000 kN

Membrane/Thickness  NILOFLEX-15PY 4.5M S/E ** SAMPLE **
R PSIMO32-180 ***

aBs -15/BC

Reinforcement Type
Baich Mo**2064 11 |**
220042021 I

Compound / Batch no.
PMroduction date
| irection LONGITUDINAL

Sample comments:
Conditioning at least 20 hrs

[nstron Corporation
Series [X Autonuted Materinls Testing System
Test Date: 23 Seplember 2021

8.24.00

b
—
—_

Flumidity ( %o }:35

Temperature; 23 C

Load Ave Ld

al Between

Max Load Limis |

(M) (M)

| 270.300 225.678
R . 242.800 210.815
3 242.000 207.622
4 242,100 200,953
5 . 239.100] 195406
Mean 247 260 208.095
5.0 12 958 [ 1.4G8




BITUNIL

9 EL Saad Ll Aaly S Wadi El Kamar
Alexandria . EGYIMT

Tearing Strength EN 12310-1

lest Lype:
Operator name:

Sample Identilieation:

Interlace Type:

Tensile

EMAD GHOMNAME
264111 RET
4200/420:10/44010)

Sample Rale {pls/secs): 10,0000

Crosshead Speed: 100.0000 num/min
Second Speed: L.0uou mivmin
Third Speed: {0.0000 mnymin
Full Seale Load Range:  5.0000 kN

Instron Corporation

Series 12X Automated Materials Testing System
lest Date: 23 September 2402 |

Membrane/Thickness NILOFLEX-13PY 4.5M S/E " SAMPLE ®#

Compound / Bate

Produetion date

Reinforcement Type

h no.

*HE PSIM032-180 **#

SBS -15/CC Batch No**2641 | [**

2209/2021 1N

Direction TRANSVERSAL
Sample comments:
Condibioning at least 20 lus
Load Ava Ld
al Between
Max. Load Larmits |
(M) (N}
| 247 40} 230,610
2 285,800 267.180
3 284,700 259.834
4 251,500 227 878
a 352,900 300,374
Mean 284 460 257,175
5.0, 42.266 29738

Humidily { % ): 50

- AN A
JU'III[]‘EI'-'I[U.IL'I s B

B.24_ ()



shear resistance ol Joint EN-12317-1

Fest type:
COperalor mme:

Sample ldentification:

Interlace Type:

Tensile

EMAD GHONAMI:

sample Rate (prs/sees):

264111
4200/4300/4400

JEL

10.0000

BITUNIL.

9 L1 Saad El Aaly 5L Wadi B Kamar
Alexandrin, EGYP

nstron Corporition
Series IX Automated Materials Testing System

Test Date: 25 September 2021

Flumidity ( % ): 50

Crosshead Speed: 200.0000 mm'min ) o
Second Speed: 0.0000 mnmin lemperature: 2o L
Third Speed: 0.0000 mm/min
IFull Scale Load Range: 5.0000 kN
Membrane/Thickness NILOFLEX-15PY 4.5M S/E ** SAMPLE #*
Reinforcement Type wag S N 032-180 0
Compound / Baleh no. SBS -15EC BatchMNo**2p4 | | | **
Production date 22/0972021 1N
Dircction LONGITUDINAL
Sample comments:
Conditioning at least 2U hrs
Load Ll _ % Strain o Strain
il at Cursor il al Cursor
hax. Load Poinl | Max. Load Point 1
(N/5cm) (Mf5cm) (%) {%a)
o i .y 965.800 936.240 27.145 29231
2 913.000 368,180 28.495 29 997
3 938300 §23.620 26.070 29.320
i 991.900 900.000 26063 28 897
5 076,500 008.720 26,545 301047
Mean 957100 887.352 26.864 29 409
s.B. 31.470 43.116 .04 (3.304

B.24 (0}



Shear reslsuiiee ol Jolnt EN-12317-1

Test type:

Operator nanw:
Sample Identilication;
[nterface Type:

sample Rate (ptsfsecs):

Tensile

EMAD GHOMAME
264111 JET
4200/4300/4400

BITUNIL

9 EL Saad EI Auly St Wadi Bl Kamar
Alexandrin , EGYIYT

Instron Corporation
Series [X Autormated Materials Testing Sysiem
Test Date: 25 September 2021

Humidity { % ):50

Crosshead Speed: mm/min = e
Second Speed: mm/imin emperatue: - 2oL
Third Speed: mm/min
[Full Seale Load Range: kN
Membrane/Thickness NILOFLEX-15PY 4.5M S/E ** SAMPLE **
Reinforcement Type ¥#* P.SIM 032-180 ***
Compound / Bateh no, SB5 S15/FEC BalchMNo¥*2641 ] 14*
Production date 22092021 11
irection TRAMNSYERSAL
Sample comments:
LfLr|LL|i|i'._n|i||L1,a|I heast 200 Lirs
Load Load U Strain % Strain
at at Cursor at at Cursor
Max.Load P | hax. Load Poim |
(MN/5em) (M/5em) (%%} (%)
I 615.600 601340 45.155 48.571
2 637,300 633.02() 41.430 42.014
3 633 4400 fdd B30 36460 31.877
4 649,700 G40.000 44 880 50,048
5 615,300 G06.570 48500 50.6068
Mesan 634 260 725,232 43285 45,836
5.0 18.177 19.794 4.562 5.624

8,24 i)



BITUNIL

9 KL Steel L Aaly St Wadi Bl Kamar
Alesandrin . BGYPT

Peeling @ 180 EN-12316-2

Tesl type: Tensile

Operator name: EMAD GHOMNAMIL
Sample Kentification: 264111 PEL
Interlace Type: A200/4300/4400

Sumple Rale (pts/secs):  10.0000

Crosshead Speed: 100.0000 mimimin
Second Speed: (0.0000 mm/imin
Third Speed: (0.0000 mum/ min
Full Seale Load Range:  5.0000 kM

Instron Carporation

Series [X Automated Materinls Testing System
Test Date: 25 September 2021

Membrane/Thickness NILOFLEX-15PY 4.5M S/E ** SAMPLE **

Reinforcement Type R PSS M 032- |8 ke

Compound / Batch no. SBS -15/EC Batch No**26411 | **

I'roduction date 227092021 1

| Yirection (5x40) Peeling@ 180

Sample comments:
Conditioning at least 20 hrs

Avg Ld Load
Belween at
Limits | Max. Load
[ Mf5em) { N/Aem)
| . 127924 __143.400
2 134017 154600
[ 3 140.912 153.300
Mean 134284 150.433
S.0. [ B 06,126

Humidity ( % ): 50

Temperaiure:

s e I
P

8.24. 40



